NV
|

ZN

\

@

@ gormpl2manual.pdf 1 10/14/11 5:30 PM

WO WRILF MMM
€9/9-/98-008-1

PPEGS NIA ‘8ueld usp3
anuQ 8|qexnby /79,

weoL|

:03onpoud |8 aiqos seyunfaig

0J1uaq |ap Jepuels]

eloH “wd ¢ A "wre g se| 8Jjuad saulalp e saun ap ‘€9/9-/98-008-| |& d1ual|d |e 0IdIAIBS Bp ojuawepedap
0J1sanu e ewej| 0 0}sandaJ ap sezald ap pnioIj0S ap OLIB|NWIOY |8 eUB|| A WO WEILT MMM }au.alu|

U3 013IS 0J43S8NU BYISIA ‘BISLIOUIW |B JBAJOA 8P Saluy ¢Sajue)je} sezald o sewdjqoad ‘seyunbaid?

LL/01

‘019npoud 81sa Jesn ap sajue sauoldaNIsul Se| SyYaQ Jinbas A Japusius 4887 :NOIDNVYDIYd
saleliay A sezald ap ugioealyiuap| e

alejquesuj ap sauoIdoNIISU| e

sajuepodw| peplnbag ap sau0IoaNASU| o

ZL-dIWHOD O]3poW
oliensq [9p [enue

0'606000089002 TZ[ 2- K %/ [5] e /1uB1ed BUIYY
ajwel] ua selaluelixy

sajualed A ‘N33 SO| ap salusled sesQ

698'€06'C epeuR) 8p 8lusled

L1'188'L A G98'8L8’L ‘6L LYY'L 'G90°06E'L

'169'012°L '9GL'158'9 : SOPIU SOpeIST SO| 8p Sajusled

ey
SSISNSS

P TSI
CSISSESS
SN

osniynu
einseq-ejiod ojiiie9

U.S. Patent #s 6,851,756, 7,210,697, 7,390,065,
7,441,792, 7,818,865 & 7,887,141

Canada Patent # 2,503,869

Other U.S. and Foreign Patents Pending

China Patent/ % [ % ¥ % #1ZL 200680000909.0

Owner’s Manual
Model GORMP-12

e Important Safety Instructions
* Assembly Instructions
e Parts and Hardware ldentification

CAUTION: Read, understand and follow ALL instructions before using this product.

Questions, problems, missing parts? Before returning to your retailer, visit us online at
www.tricam.com and complete the replacement parts submission form or call our customer service

department at 1-800-867-6763, 9 a.m. - 4 p.m., CST, Monday - Friday.

For product inquiries:
Tricam

7677 Equitable Drive
Eden Prairie, MN 55344
1-800-867-6763
www.tricam.com

10/1

% V//
N






(L) 09X8INI O11eD Bp ouwidd

(¥) ZLINI seosanieliuo)

(¥) ZLIN sepany ap se|apuery
E (¥) uojAN 8p sepany ap saiopeideds]
(2) LLX9INl 04quIOH dp sowidd

‘d (2L) 0ZX8INI 041eD 9p Ssoulad
(Y1) SINI seosanieliuo)

i (€L) 8Nl sejapueay
8 (1) sLxgIN [euoBexay ezaqen ap ouwiag
(¥) 9INl seasanjelyuo)

v (¥) 9N sejspuely
(2) SLXQIAl 011eD 3p soulad

sofel19H 9p eisi

- = ¥

( LRATATATATATE

<600 uwWwocT

B|ROSA B UB]ISD
ou solnqiq

(2) oBueyp| |ap s8103198u09) *

(2) so4ases] /sosajue|aq sajaued *

- X

(2) sojela3e sajaued -

(L) ewe) ej ap epuny

(L) oBuey -
() sepany -

(2) sosaseu] saiopenbiiowy
(L) osases] alg |9p opejquesuy -
(2) sosaauejag saiopenbiowy
(L) o183uej2Qg 3I3 |9p Ope|qWesu] °

(L) 091j0OA |9p 0@nbojg -

< o O O w w O T

(L) ewe) e| ap uozewy -

sezald ap e3si]

A
L W W L W WL R W W
S W W W W W W N W W
S W VW W W W W W W
S N W W W W W L W W W
NS W W W L W W W W
NS W W W L W W W W
S W W L O W W W
W W W W W W W W

afejquesuy |d esed
9J31dsaqg ap eweibeiq

Exploded Drawing for Assembly
Parts List

r A <

. Wheels (4)

I emMmpDoDowp

AN W W N W L W N\
AN W W W W W
LWL W W W W W W
NSV W WV W W W W
\\\\ \\ \\ \\ \\ \\ \\ \\ \\ \\ \\ \\
NS\ YV W W W W
NN\

LN W N W W W
NS W WV W W W
NS NV W W W W

Bed Frame (1)

Dump Lock (1)

Front Axle Assembly (1)
Front Struts (2)

Rear Axle Assembly (1)
Rear Struts (2)

Handle (1)

Bed Liner (1)

Side Panels (2)
Front/Rear Panels (2)

Handle Connectors (2)

Drawings are
not to scale

Hardware List

M6x15 Carriage Bolts (2) A mmm
- H.H T

M6 Washers (4)

M6 Lock Nuts (4)

M8x15 Hex Head Bolts (1)
M8 Washers (13)

M8 Lock Nuts (14)

M8x20 Carriage Bolts (12)
M6x17 Shoulder Bolts (2)
Nylon Wheel Spacers (4)
M12 Wheel Washers (4)
M12 Lock Nuts (4)

M8x60 Bolt (1)

)

L

IomMmMOooO®py

(TR

A& T




Important Safety Instructions

1. READ ALL INSTRUCTIONS CAREFULLY BEFORE USE. If you do not understand these instructions, need clarification or
further explanation, please visit us online at www.tricam.com or call our toll free answer line for assistance at
1-800-867-6763 Monday through Friday 9 a.m. - 4 p.m., CST.

Do not exceed the overall maximum load capacity of 1,200 Ibs (544 kg). Do not use the dumping feature of the cart
with more than 500 Ibs (226 kg.) The weight rating is based on an evenly distriubted load.

Do not load items on the top edges of the panels. Remove panels before loading oversized items.

Do not allow children to use this cart without supervision. This cartis not a toy.

Do not use this cart to transport passengers.

This cart is not intended for highway use.

Do not exceed 5 mph.

If any parts become damaged, broken or misplaced, do not use the cart until replacement parts have been obtained.
Do not use the cart on surfaces or for transporting objects that can cause damage to the pneumatic tires or tubes. Do
not inflate the tires to more than 32 PSI (2.20 BAR).

10. It is recommended that the cart be inspected for damage before each use.

11. KEEP THESE INSTRUCTIONS FOR FURTHER REFERENCE.

el

©ooN AR W

Assembly Instructions

Your cart requires assembly. Account for all parts and hardware before beginning assembly. If any parts are missing,
damaged or if you have any questions or need additional instructions DO NOT RETURN THIS PRODUCT TO THE RETAILER,
visit us at www.tricam.com to complete the replacement parts submission form or call our customer service department at
1-800-867-6763.

Tools required for assembly: Metric socket set
and/or adjustable wrenches

Refer to the exploded drawing and the parts list
on the following pages during assembly.

Step 1

Turn the bed frame upside down. Use the
cardboard from the carton to keep from
scratching or damaging the finish.

»
— . — -
P T o e o

O P - -

e an s e e e

- AT T T -

Step 2 9,90.90.0.0.0.0.0.900.9000060 09099

A4 44A4AdASTATAAY A

Attach the dump lock to the bed '

frame using M6x15 carriage bolts . A 4
OUUUY

(2), M6 washers (2), and M6 lock AAA
nuts (2). Tighten securely. 90000 & TR il
M arck —— 2|

T TR R B

!

fi

‘gluawawily Jeyaldy

. nlpanm
O — | f ,ﬂw".'... "9\l SB2J43N1RAU0D (Z)

¢ , A 9INl sejapuele (g) ‘GLXg|\ 04Jed Bp
' w [ 1 .' ’ ' ' ' soulad (g) uod eweo e| ap ugzewJe

T LIS ———— |e 083j0A [9p 08nbo|q |8 Jell
VOO0 OOOC Z osed

A LA

‘opeqeoe |3 Jeuep 0 Jehes

Jeluna eted ugued ap eled e|Jesn "oudled
|ap ewed e| ap ugzewJe |a oleqesoq Jealop
L osed

‘ale|quesus |8 ajueinp sezaid ap ejsi| e| A
a2aidsap ap eweubelp |8 BIOUSI9)8] OWOI JRWO |

sa|qeisnle sae|| o/A sooulgw sopep ap obanp
:alejquesua |8 eled selIeS82au SejUdIWeRIIBH

"£9/9-/98-008-| |© 81U81|D |e 0I21AI8S ap ojusweuedap ossanu
e Je10e1U09 0 0)sandal ap sezald ap pnyoI|0s ap Ole|NWIo} |8 Jeusd|| eied WO WEILTMMM O[S 041SaNU JBUSIA JY1SIHONIIA

1V 019N004d 31ST YIATOAIQ ON S8u0Id9aNIISUl SeW URYIS8IBU 8S 0 BpNp Jainbjend 81sIxa 0 ‘epeuep gisa 0 eye}
eunbBje 1g salesiay A sezaid se| sepoj uglsa Is Jesinal ‘alejquiesus |8 Jezadwa ap SalUy "9SIe|qUIBSUD B)S9IAU 0}11IRD |]

afejquiesug ap sauoiddnijsuj

"SVLTINSNOJ SYHNLNA YHVd SINOIJINYLSNI SVLSI Hvadvno L1
‘ouep Jainbjena Je12ajap eied osn eped ap sandsap 0)1LIBI |3 JBSIABI SOWERPUSWOIAY (]

(M4 02°2) ISd Z€ 8p Sgw e sodjewnau soj Jeyul ON ‘eJewed e| o
soonewnau so| e soyep Jesned uepand anb so1alqo Jepodsuel) esed 0 $8191448dNS 81g0S 01LIIRD |3 JBSN O
‘0}sandaJ ap ezald | Jaualqo elsey oIIeD |8 Jesn ou ‘uebn| ap ajes as 0 adwol ‘euep as sezald se| ap eunbje 1S
‘ydw g se| Jesedaiqos o
‘sejsidone Jod oysuel) |8 eied opeuasip g1Sa Ou O}Ied 81s]
'soJalesed Jepodsuel) eed Jesn o
‘a1onbn[ un sa o "uoQIsIAJIadNS uIS 0}J1IIBD B1SA JBSN SOUIU SO| e JiHwiad o
'sapuesb sojnajue Jebied ap sajue sajaued so| Jeyny ‘sajaued so| ap saJoladns sapiog So| ua sojnajue Jebies oN
"awlIojiun eJauew ap epingusip ebied eun ua epeseq eisa |euiwou osad ap pepioeded e (63 92z) 9] 00G e JoAew sa
ebied e| 1S 0uLied |[ap 08}j0A ap ugiouny e aesn oN “(BY p#G) q| 00Z’L 8p |e1031 ebied ap owixew aywyj| |8 Jesedalqos ON g
"043u8] |ap Jepueis] eJoH “wrd QO B "W e Q06 9P S8ulalp e saun ap £9/9-/98-008-1
|e exnieJb eloualsise ap eauj| eJ}Sanu e Jewe|| J0Aey) Jod ‘sew une sepedljdxa 0 sepesejoe 1as uelsadau
0 ‘UBpusnuUd 8S OU SBUOIDINASUI SEISA IS "YYSN 30 STLNV SINOIJINYLSNI SY1SvYA0L 0avaiNd NOJ H331 'L

sajueliodw] peplnbag ap sauoiddnisu|

M S 6 S N B o



I
URR ()l

e
"
l....ﬂ
L)
(L)

)
.‘.‘.
‘.l"

|
|
:b
(

| I
.'.' ‘eyoaJap A epiainbzi
. B[ BIORY SEpPanJ Se| ualoJ as opuend
ARRAR AR XARIAXARAIAAAAAACAC DS ' JB:JE):I; eljed Fl:zsn as L1uawe|os r'Jleza!d
eunbulu Je1oauod eled sa ou oulad 81s3
; : ‘lejuoly afa [ap ope|quesua |ap 0Jjuad
‘ 1’:’:‘;’;’;‘;’;’;‘;’;’;‘ - |8 ua (1) g\ eoJanienuod ef A (L) GIXgIN Step 3 _
0000 |euobexay ezaqed ap oulad |8 4820|0) A) Unlock the front frame using the dump
()

KXXXXXXXXRX ‘ajuswauly Jejaldy (z) lock and place the rear axle assembly under
the frame to prop it up for easier access.

|
(X

i
§

QOOOC
l'll'
X .Q‘Q
0004
N
QOO
()
"
(OO
A,
) l|
0

y
!
.‘

i
L
i
)

i
!
l
O

AT

)
)
(L)
'.‘
(X)
)
()
O
1)
(
¢

O
)

0
y
)

UUULUUULLE

)
"
0!.!0
'.'.
(1)

*

)

)

0

)

[}

1)
g
"
0
1)
)
X

¥

|
()

oioio
;
)
)

)
)
"
)
O
)

"y
|
*

0000
0

U000
O

O
)

'
OO0

U
O
)

1)
Q)

)
)
0

OO0
0(
0
()
'o
)
J

{
(1
)
O

1)

)

\
O
)
)
()
)

UL
i
)
ALY
v
0000
X0

QLR

XX
0!

OO

)

'
YOO
O

|
!
v
00
i

)

N

® ) : 9|\l Sealanjeluod se| A (g) 9|\ sejapuele
se| ‘() LIX9IA sajeuoBbexay sousad so|
W NIRRT wee
\

e

LA AALIIN CRIAY Lty U09 uQIa9alip e ap ouaiwejdooe |a Jelly
) OOK YOO
i T 1L p osed

DOOOOOOOON |

D

D

,l

BOE SOOON0)
e

' i‘nnnnm}l

DORIOXORKXXRKININNIKRNEININRY B) Attach the front axle assembly to the bed g BRI R \ ;‘
" frame using M8x20 carriage bolts (4), M8 URRULERRA AR LX) LLLUUULT AL CTLUIR )
washers (4), and M8 lock nuts (4). The bolts | oy v 0
§i 'ssssssases-oammsssss: gg| | -sousad so| ajuaweya|dwoa Jejaide oy should go through the frame first then the
® ‘souew se| uod Jejaidy ‘osajuejap ala front axle. Hand tighten. e JPE
UL ||uuuuu| I | 10d oban| A uozew.e |3 Jod Jesed uagap Do not fully tighten bolts at this time. ! o l...‘.i.‘.......‘.‘.‘.'.'»..
.:e:c:o!""~‘0!0!0!0!0““I l”o!O!OE."‘!o!Ol | oJawuid sousad S0 "g|\] SB948NIRIIUOID YOO OO
(7) A I SejapuELE (1) ‘0ZX8IN 041ED ®
‘ . ap soutad (p) uod eweod e| ap uozew.e I cesusesn - .ownnununnn, WE

|e oJajue|ap ala |ap opejquiesua |8 Jell4
eon

g
* OO0 OO (K
Anaane ‘ J"llimlfﬁll\

WAAAAAAAAAAS A

SNOOOOGOOCOOON

¢
0000000000 10
COLOOOOOCLCLI

o :

aF . P —— = - DR LA AR

SSSSiSEEst IEmETEEEER =X SECONS0] -l.0.'555!""'-'33 i
:.:..- . .

_._.:q;. 0l R S [ — Step 4 o' -' b‘ Q“ kv‘ D'O‘O'Oll l 'Q'O'O'0.0' ' . ' ' ' ' l ' ' l
T e — a4 .:-:..- = -:.:-:-_: . . . HOL Vata’eats .0. Y ...’.U";0.0.'“ ¥ I.'
e e e e T = Secure the steering linkage using M6x17 hex

o T, :-. .:1 :0 -l o .:.-.:- . Y

:§§;§§.:::§:.: SSS=s IS = Nemies 0s329e |3 Jey|1oey A oliez|e eied ugzeuue bolts (2), M6 washers (2), and M6 lock nuts .

&S Lol R el 0L - R . | ;

ees ooy Semes t==: - im==s | oleq oJase) ala ap ope|quiesua (2). Tighten securely. ® ! ® @
’-.'..:.-° ol D: - e ™ ™ - :o :.:

SSSeoEes semos Eo=s | - s==== & 420002 A Jedjon 8p 0f01189 |8 BjuBIPEW Place the M8x15 hex head bolt (1) and M8 A ANEAAAS '.'.'.'.'.'.'.'.i.;.i.i

T Y o X oy yem Tecpem -0-: = eaenies .

;:::§§:§§.§§: oo soims = ==== 018Jue|ap ugzew.e |3 Jeanbojgsag lock nut (1) in the center of the front axle l.“'.'.‘."'.“'.' ( "'.“".."'.'""‘ ,
..-:-.:-:" - :::: R £ :0.: . . . ‘ AN
SSisseee == ==, = = € osed assembly. This bolt is not for connecting any XN )

e e, = = - parts. Itis only used for a steering stop " :
D e S e 4 = = . .

e, - = when rotating the wheels left and right.

O T T D ¥ g S G -

.- - - =

Qo> ..:-... -’

)
O
)
)
"
(L)
)
b
)

)
[))
D

'

we, | ¥
AAAAAAAAAAAANOTIE

DO X X X
00000000 0 NI
OO0UCOOOUR

(i
10003
o
W)

9
J
D




Step 5

Attach the front struts (2) to the bed frame using
M8x20 carriage bolts (2), M8 washers (2), and M8
lock nuts (2). Slide the M8x20 carriage bolt through

the bed frame first and then through the struts.

Hand tighten. Do not fully tighten bolts at this time.

Step 6

Next attach the front struts (2) to the
underside of the front axle assembly using
M8x20 carriage bolts (2), M8 washers (2), and
M8 lock nuts (2). Slide the M8x20 carriage bolt
down through the front axle assembly first and
then through the struts. Fully tighten the bolts
in Steps 3, 5 and 6.

Step 7
Remove the rear axle from underneath the
front frame.

Attach the rear axle assembly to the bed frame
using M8x20 carriage bolts (2), M8 washers
(2), and M8 lock nuts (2). Hand tighten. Do not
fully tighten bolts at this time.

0000000000000000000

000N
:'u'u'u't‘s 'l'u'n'n'n't'n'mu L

".h Y Y YS
FRRNERENND

s

0‘ 0000000

iARRRnNARRD
IIII TSI ‘l!!“.

ol "‘l‘l‘l‘l‘l‘l‘l\ \OUULL

""'V""'

OOOOOOOOOO

QOOOOOOOOOO000

l l l l C O l l ll ' Ol‘l‘!‘l‘l‘l‘l‘l‘l‘l‘l‘l‘l“ n l l l '

‘'soulad so|

ajuawe)a|dwod Jejaide O 'souew Se| uod
Jejaudy "I\ sea4aniesjuoa (g) A gIN sejapuese
(2) ‘0zx8IN 0449 Bp sousad () uod ewed e| ap
ugzew.e |e oJaseJ) ala [ap ope|quesus |3 Jell4

‘0lajue|ap ugzeule
|ap oleqap ap oJases) ala |a Jeuny
L osed

‘g A g ‘g sosed

S0| Ud sopea0|0d soutad so| Jelaldy
‘sasopenBiuowe so| Jod oban| A osaue|ap ala
|[ap ope|quesua |8 Jod oJawiid gZXgI\ 01ied
ap oulad |8 Jesed "8I\ SeoJaniejuod (g) A 8N
sejapueJe (g) ‘0zxg|\ 044ea ap soulad (g) uod
oJajue|ap ala |ap opejquiesua |ap J0LIBjUI BIED
e| e soJajue|ap salopenbiuowe (g) soj Jeliq

9 osed

'soutad soj ajuawe}a|dwod Jejaide op

‘'souew se| uod Jejaidy 'salopenbipiowe so|

lod oBan| A ewed e| ap ugzewude |3 Jod oJawiid OZX8IN
0JJed ap oulad |9 Jesed "\ Sed4anieuod (g) A g
sejapueJe (g) ‘0Zxg\ 044ed ap soutad (g) uod ewea g
ap ugzewJe |e soJajue|ap salopenbiuowe (g) soj Jeliq
G osed



"SepanJ 0J1end sns
81qO0S 0111489 |9 JB)|0/\ 'SBDJ3N] SB| SEPO] dludWaAWIlY
Jeyaldy "z Sea4aniesiuod sej A g\ sepanl

esed sejapuele (y) Se| U0d (eJanje eloey SeNA[BA

se| ap sobejsen so|) ale eped ua sepanJ se| Je20|0)

0L osed

OOOKK
EEEE "04aseJ} A oiajue|ap sala so| ua uojAu ap salopeloedss (f)
‘ SO0| Je0|0J SBJUB UIS OU O}JIRD [3 UB SEpan. Se| Jejuo|j
"o'oio"’o‘ 6 0sed
‘g A [ sosed

SO| U3 SOped0|0d
salellay so| sopo}

Jejaldy "g|Al SB2J8N1RIIU0D

(2) A 81N sejapueue () ‘0zxgIN 044e9 8p sousad

(2) uod uoa ewed e| ap ugzew.e e Jopenbiyowe |ap
o|nBue ua ezaid e| Jely A osaseuy ala |ap ope|quesua
|8 81q0s soJaseJ] salopenbiowe soj Jezisaq

::> <:I 8 osed

Step 8 |::>

Slide the rear struts onto the rear axle assembly and
attach the angled part of the strut to the bed frame
using M8x20 carriage bolts (2), M8 washers (2), and
M8 lock nuts (2). Tighten all hardware securely in
Steps 7 and 8.

---------

OO0

/

¢

[/

* e

0
000

Step 9 Vala's’ Ya'a’a
Attach the wheels to the cart by first placing the nylon R
wheel spacers (4) onto the front and rear axles. pp——

\

OO

'
0L 00

Step 10

Place the wheels onto each axle (valve stems facing
out) using the M12 wheel washers (4) and M12 lock

nuts. Tighten all nuts securely. Turn the cart upright

on all 4 wheels.




Step 11

Attach the handle to the yoke using M8x60
carriage bolt (1), M8 washer (1), and M8
lock nut (1). Tighten securely.

's0l04489 U09 selluew

Se| ajuelpaw sajeJale| sajaued
SO| & s0J4aseJ} A sajejuoly
sajaued SO| Jiun ‘ewed e| ap
ugzeuwJe [ap SOpe| SO| SOpo} e
e|jew ap sajaued so| SOpo1 Jiufn
€L osed

Step 12
Insert the liner onto the bed frame. Please reference the

stamp "THIS SIDE UP" to ensure proper placement.

"199.109 UQI2ED0]09 NS Jeziueleh esed ‘(equie eloey
ope| 81s3) ,dN 3AIS SIHL, 0]19s |8 ud JoAey} Jod asiell4
"BWERD B| 9P UQZBLWIE |3 81q0S 0UBIWIISOASI |8 J9pUBIX]
ClL osed

»

[}
1
/
i \
1
]
1
[}
1
1 ‘\
[}
1

Step 13

Attach the mesh panels to all sides
of the bed frame. Latch the front
and back panels to the side panels
using the lock handles.

"ajuawawuly Jejaudy g\ eoalaniesuod (1) A g\ ejapuese
(L) ‘09xgI\ 0412 8p ousad () un uod ejjinbioy e| e obuew |3 Jell4
LL osed



‘|eluoziioy uglaisod ua e1sa 0311ied

|8 opuend Jebn| ns ua opeanbo|q 91s8 091j0A
[ap uoloeJaql| ap obuew [a anb eganidwo?
‘lewuoziioy ugloisod e| e ewed e| eleq A ejoy

|ejuoziioH
uoIdIsod e| e ewe) e| seleg

1117 / /
17 7

11| &F

/] -

/ '

/

f
I/

1

/e

1A

VANAAN,

o

’4’4,4 4’4 A

"
W
e

i

i

éi
/
13
[}

0oavanooida oavanooigasia

'083j0A ap ugloisod e| ua ojiauod A 0141eD |3
eqliie eioey Jejos esed ugioelaql ap obuew
|9 BZ|\y "814810 9p OWSIUBIAW |ap ap ewed

e| Jeaql| esed 081j0A |ap ugloelaql| ap obuew
|9 eJanje eloey ejey ‘0d}|0A |9 Jesn eied

03}|OA 9p ugQIduUN4 k| Jesn

Al

‘BJISANW 8S OWOI |B]}
anbjowas ap ayouebua |8 ua obuew |3 Jelly
eled esn as ejaneyd ap Jopesed opunbas |3 ‘¢
‘e||1said e| uoo Jeunbasy ‘opeuolouaw
Jopesed |8 Jeuasul 8 obueuw |a Jelig g
‘BlOARYD Bp
salopesed so| A se|jisaid se| Jennp °|

ouojellb obuew |o tesn

Using the swivel handle

1. Remove clips and cotter pins.

2. Rotate the handle and insert cotter pin.
Secure by attaching the clip.

3. The second cotter pin is used to attach the
handle to the trailer hitch, as shown.

1

Using the Dumping Feature

To operate the dumping feature, pull the
dumping release handle upward to release
the bed from the locking mechanism. Lift up
the release handle to rotate cart upward into
the dumping position.

3/
{

i

i
/
f

2
U

E

Y
/
/

y
/
7/,
; Ww,i

/)

Returning the Bed to the
Lowered Position

Rotate the bed back down to the lowered
position. Make sure the dumping release
handle is locked into place when the cart is
in the lowered position.




IeMMUO O®W gy
- L1}
S I pmpmmm 58° (@
o £ 3 = 3 2 O S oo Mk
1) [72) ’d Q5
3 O o O v 2 “~“o3z3 Q
o 828333835 833
( —~ 2@ T a 9T o oS o5 Q. v
= N € o € S o o ® o = a
- Z o Q ~* S »n
Qo o> o o e N H
e o2 %0 2 358
(=} © o < - o h°) m
=~ Q = _Q o Q=2 mmn
) 2 0 Q8 S0 % ©°5° @ @)
=< 4mo_ 8 EZEZN >
, ..v..\;ﬁ 0 - — o 5 =
m@%ﬁ%&. L o @ — 225 @
N wegrald % I— ] = HUB s n
- ~ c O
S & 2 =g N
» o % g 25 Qu —
< 3 8 205 @ (@
=~ - — m\un.DJ
=N cZ2 N P
~— = @
g2 O
nw_u_Ola mo X2
s 2 P>OO
B g = nW(S
\\V 2o (1) EoZ20
e =2 r R & - o35 U Tgo®
\\\\\ - " - %m 1 WVH“
giEs A O =Zv T ==z O 99 %
2 | B 25 Y o C <@ > ot
| | S 03 =3 o9_=>
QN T LT 2 o 02 @ o o mTg5n
|><’ f 4 / LT LT @® mud.- ma o 2 =2 _In_.“_u_._.__._._
o /N 22 \\\ L1 Q o [7/] @ @ o (=} v 0 w -
0 T - S s 9L ©® T oz XL
&= N M 5 o N8 B 5 Z& >22%
\ \\\\\\\\\\\\ ._w_u ..Dv. W P mud o |6 nu.w 2 om
LT L+ — (=g — N =)
T g5 o935 85 TEE
L 238 Bz &< 23838
& T =50 - ) g>9
A P [ B=] VG_-_-_
1@ ,;n \JJ > T = ~ S oo
. M oty T - Lo
MRt /\ ) o = ce3
M\\ ® o £€m>
«©
3 od
o = S -0
5a @mE
= ® 3 T g o
=~ o 90_._._
. - @ n—ll—
S »w O w s
3o o S
TS =8
S g &
= A
o o —_
=% O
~ b
@ FN
SRS
a S LR
< e NN /ﬂ%/////fﬁ/ N\
O = /////////5//57/ N\
» 3 o //V/////////?//.
@ 3 a = AN
ANANATTARRRRG
S ok 2 HRE
o 8 2 3 \
I8 g £ 0 o0 N
- =1 = &8 /7R A RRn
> 0 7 BN\
EED 2 = / \Wy : ST
S 2 > s TN _ LSS .
£33 g : D S i
< m 1T - — LT k 9 \ ~ / @
($) > =SS \\\\ = \ 3 ; 2=
22z £ T A ¢’
KK s F AT H
LGN S \\ P p=
220 = S T T
S5 g 25 Aty
A - L+ L1 N\
(®) o m [«}] — L] \\\ |+ '.l’f’/’f//./.,
M v ) N - | — | 1 | r“fr’r r’f'v_lf )\
E =2 il Y A
G m - L—T 1 rrw.\ d
=S 2 5 ¢ » 5 Ty 785
X X E o E O » = | LT .\\'
@
< << oo —~ € o = T
T ' — — [y =4 L1 \\\
a ¢ ol = 2w . ¥ LT N
w Q cm ) ) (| LT
- = = O @® Q |
Qxi B S8 £ 29 5 77,
w o = g £ &€ 2 3 g
538 @ §E 2 5 £ T 35 8%
S ¢ ¥ 5 - 3 c =
o 38 c 2588
A B A ﬂ Q m »uw I I
» &
2 T
St
un
@
O © FE = —
- S ST
T > RN
n -1} Q A_W\\.\
- o E 3 )
O 45 =93&§ 0 = 742
A m te T 9 = 29
a2 x < 8 < 0
J e §2Fos5Tx=
c [<) X g = S S -
= S g n X B o o
- 25 E£EE = =0 2
Qo5 5993 3= =
Q So° AL L S I
(C°S o0 uwwgdcdz





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.6
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks true
      /AddColorBars true
      /AddCropMarks true
      /AddPageInfo true
      /AddRegMarks true
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName (U.S. Web Coated \(SWOP\) v2)
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed true
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


